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PARACETAMOL - INFUSION

This document should be read in conjunction with this DISCLAIMER

Obstetrics & Gynaecology

Presentation Infusion Bag: 1g/100mL
Dose Pain and Fever
IV Infusion:

>50 kg: 1g every 4 to 6 hours; maximum 4g daily
<50 kg: 15mg/kg every 4 to 6 hours; maximum 60mg/kg daily

Maximum dose: Usually 4g daily; doses up to 6 g daily may be used in
palliative care and for 3 to 5 days by specialist pain services for acute pain

Renal/hepatic impairment: ensure doses are at least 6 hours apart

Administration [V Infusion
Administration: Infuse undiluted over 15 minutes.

Optional dilution before use: Diluted to Img/mL with Glucose 5% or
Sodium chloride 0.9%. Infuse within 1 hour of preparation.

Pregnancy 1% Trimester: Safe to use
2" Trimester: Safe to use
3" Trimester: Safe to use

Breastfeeding Safe to use

Monitoring Higher than recommended doses can cause serious liver damage. Check
that no other forms of paracetamol are prescribed (e.g. oral or rectal) and
that the safe maximum total dose of paracetamol is not exceeded for adults
and children.

Take care not to confuse the dose for IV paracetamol in mg and mL. If a
dose is calculated in mg and given in mL, the patient will receive a 10-fold
overdose. Calculate and double check the dose required before each
administration.

Clinical Post-Operative Analgesia
Guidelines and | palliative Care
Policies

Acute Pain Service
Epidural Analgesia in Labour

Intravenous Medications - Procedure for Reconstitution and Administration
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https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.NEO.Post-OperativeAnalgesia.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/NMAHS/WNHS/WNHS.OG.PalliativeCare.pdf
http://www.kemh.health.wa.gov.au/development/manuals/O&G_guidelines/sectione/3/e3.2.pdf
http://www.kemh.health.wa.gov.au/development/manuals/O&G_guidelines/sectione/4/e4.1.pdf
http://www.kemh.health.wa.gov.au/development/manuals/O&G_guidelines/sectionp/2/p2.3.3.pdf

Paracetamol Infusion — Adult Medication Monograph

Standard Procedures for Reconstitution and Administration of IV Drugs
(Adults)
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